
DA023
4 STACK MULTI-STATION



17

18

19







Item No. Description Qty Item No. Description Qty
1 Main Frame 1 1 59 Bushing 2
2 Main Frame 2 1 60 Foot Pull Sleeve 1
3 Bottom Frame 1 1 61 Pull Sleeve 3
4 Bottom Frame 2 1 62 Plug RT50×100 5
5 Top Frame 1 2 63 Foot Cover 7
6 Top Frame 2 1 64 3.5" Pulley 8
7 Support Frame 1 65 4.5" Pulley 15
8 Upper Beam Frame 1 66 Sliding Pad 2
9 Pulling Frame 1 67 End Cap 2
10 U-Shaped Seat 2 68 Spacer 1
11 Bottom Frame 1 69 Pop Pin 3 1
12 Seat Frame 1 70 Grip 1
13 Rowing Frame 1 71 Big Pulley Cover 18
14 Dual Pulley Frame 1 72 Small Pulley Cover 4
15 Handle Fixing Frame 1 73 Fixing Sleeve 8
16 Bottom Pulley Frame 2 74 Hoist Hook 10
17 Sliding Tube 1 75 1" Bearing 4
18 FOAM Adjusting Frame 1 76 Bushing 4
19 FOAM Frame 1 77 Internal Circlips 4
20 Bottom Frame 1 78 External Circlips 2
21 Lower Support Frame 1 79 Socket Head Cap Screw M10×50 11
22 Upper Pulley Frame 2 80 Flat Head Cap Screw M10×25 4
23 Handle Frame 2 81 Hex Head Bolt M10 ×125 2
24 Foot Frame 1 82 Hex Head Bolt M10 ×120 20
25 Left Sliding Sleeve 1 83 Hex Head Bolt M10 ×115 3
26 Double Pulling Frame 1 84 Hex Head Bolt M10 ×105 2
27 Guide Rod 8 85 Hex Head Bolt M10 ×95 2
29 Bottom Frame 1 86 Hex Head Bolt M10 ×85 2
30 Long Handle 1 87 Hex Head Bolt M10 ×80 6
31 Shroud 4 88 Hex Head Bolt M10 ×75 12
32 φ38 Shaft Bushing 2 89 Hex Head Bolt M10 ×70 14
33 Plug 4 90 Hex Head Bolt M10 ×65 1
34 Seat Pad 1 1 91 Hex Head Bolt M10 ×55 1
35 Pull Rope 1 92 Hex Head Bolt M10 ×50 3
36 Pull Sleeve 2 93 Hex Head Bolt M10 ×45 6
37 Grip 2 94 Hex Head Bolt M10 ×30 5
38 Cushion 3 95 Hex Head Bolt M10 ×25 4
39 Cup Holder 2 96 Flat Washer φ11×φ20×2 153
40 Shroud Clip 24 97 Nylon Lock Nut M10 80
41 Cable 1 1 98 Socket Set Screw M8×10 10
42 Cable 2 1 99 Button Head Cap Screw M8×40 8
43 Cable 3 1 100 Socket Head Cap Screw M8×30 1
44 Cable 4 1 101 Hex Head Bolt M8 ×95 1
45 Dual Pulley Frame 3 102 Flat Washer φ9×φ16×1.6 2
46 Rubber Sleeve 2 103 Nylon Lock Nut M8 9
48 Flange Nut M12 6 104 Cross head self-tapping screw M6×15 4
49 Aluminium Grip Ring 3 105 Button Head Cap Screw M6×12 4
50 Aluminium Grip Cap 3 106 Hex Nut M6 4
51 Seat Pad 2 2 107 Cross head self-tapping screw M5×20 48
52 FOAM 2 108 Socket Set Screw M5×3 6
53 Retainer Plate 2 110 Top Plate 4
54 Shaft 1 111 Selector Pin W/Coil 4
55 End Cap 2 112 Weight Rubber Bumper 8
56 Aluminum Retaining Ring 4 115 Rubber Bumper 8
57 Pop Pin 1 1 116 O-Ring 8
58 Plastic Tube Guide 4 117 Flat Head Cap Screw M6×16 3



31

31

35

43

27

99
11
6

98

10
3

51

82
96

11
96

94

11
1

11
5

11
2

11
0

62

63

97
73

64

21
97

96

73

80

36

60

96
97

13

31

34

9496

88

96

29

62

49
96

46
88

96
24

97
96

63
87

96
63

1

4

2

3

5

5

61

95
96

82
96

80
67

75

14
82

74

75
16

65
96

93

97

11
5

20
88

63

62 97
96

80 73

64

73

85

9717

91
96

68

96
97

96

61

74

11
096

64

45

48

96 97

41
9796

96
85 11
7

50 70
49

10
8

69

25

10
5

10
6

58

66

26

10
1 10
2

59 54
93 64

10
3
10
2

59
9796

99

73

10
3

11
6

98

44

96

97

842395 23

8439
10
4

10
4

10
7

40

87

63

87

15
32 86

63

12
87

96
97

96

949651

57
10
0

88

58
10
5

10
6

98

5652
56

55
80

37
50

11
7

3049
10
8

74

42

9396

22
65

96
97

77
76

76
78

77
89 96

9

83

62

10
89 82

33

10

89

95

82

97
96

7
82

38

82

38

89

82

82
96

38

53
97

89

97
71

65

7180

97
96

96

8
6

89 96

65
89

89

81
90

31

89
62

18
19

27

83

64

73
74

87

88

92

11
2

86

39

87

11
1



7



8



1

5
2

43

5

82
96

82 96

87
96

96 9797

9696 87

86 96 15 96
97

87
96

97
96

96
97

82 96

53 96 97

9

Note：Hand Tighten Bolts and Nylon Lock Nuts.
Item No. Description Qty Item No. Description Qty

1 Main Frame 1 1 53 Retainer Plate 2
2 Main Frame 2 1 82 Hex Head Bolt M10 ×120 8
3 Bottom Frame 1 1 86 Hex Head Bolt M10 ×85 2
4 Bottom Frame 2 1 87 Hex Head Bolt M10 ×80 6
5 Top Frame 1 2 96 Flat Washer φ11×φ20×2 32

15 Handle Fixing Frame 1 97 Nylon Lock Nut M10 16



STEP 2 

10

6

17

25

23
23

7

20

21

90

96

89

96

89
96

97 96

82
96

97

96

8296

95
969697

84 96
84 96

85
96

97

96

97
96

96
88

Note：Hand Tighten Bolts and Nylon Lock Nuts.
Item No. Description Qty Item No. Description Qty

6 Top Frame 2 1 84 Hex Head Bolt M10 ×105 2
7 Support Frame 1 85 Hex Head Bolt M10 ×95 1

17 Sliding Tube 1 88 Hex Head Bolt M10 ×75 2
20 Bottom Frame 1 89 Hex Head Bolt M10 ×70 4
21 Lower Support Frame 1 90 Hex Head Bolt M10 ×65 1
23 Handle Frame 2 95 Hex Head Bolt M10 ×25 2
25 Left Sliding Sleeve 1 96 Flat Washer φ11×φ20×2 27
82 Hex Head Bolt M10 ×120 4 97 Nylon Lock Nut M10 11



11

3
Note：Hand Tighten Bolts and Nylon Lock Nuts.
Item No. Description Qty Item No. Description Qty

8 Upper Beam Frame 1 89 Hex Head Bolt M10 ×70 10
9 Pulling Frame 1 96 Flat Washer φ11×φ20×2 24
10 U-Shaped Seat 2 97 Nylon Lock Nut M10 12
81 Hex Head Bolt M10 ×125 2

9

8

89

96

10

89
96

97
96

97

96
96

9797
96

81

96

96

97

89
89

89
8989

96

97
10

89 96

96 97



STEP 4

12

12 14

13

24

88

96

8296

82
96

95

96

97
96

96 88 97 96

19
52

87
96

9796

97

96 97

96

Note：Hand Tighten Bolts and Nylon Lock Nuts.
Item No. Description Qty Item No. Description Qty

12 Seat Frame 1 82 Hex Head Bolt M10 ×120 4
13 Rowing Frame 1 87 Hex Head Bolt M10 ×80 4
14 Dual Pulley Frame 1 88 Hex Head Bolt M10 ×75 4
19 FOAM Frame 1 95 Hex Head Bolt M10 ×25 2
24 Foot Frame 1 96 Flat Washer φ11×φ20×2 26
52 FOAM 2 97 Nylon Lock Nut M10 12



STEP 5

13

35

74

43

30

74
42

41

74

61

44

61

74110

110

110

111

45

45

45

111

110

111

27

27

27

27

111

Item No. Description Qty Item No. Description Qty
27 Guide Rod 8 44 Cable 4 1
30 Long Handle 1 45 Dual Pulley Frame 3
35 Pull Rope 1 61 Pull Sleeve 3
41 Cable 1 1 74 Hoist Hook 10
42 Cable 2 1 110 Top Plate 4
43 Cable 3 1 111 Selector Pin W/Coil 4

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Weight Plate 15PCS

Elevated Rack

80KG 

Weight Plate 19PCS



STEP 6

14

31

Item No. Description Qty
31 Shroud 4

Note：Wrench Tighten Screws.



STEP 7

15

51
82

96 11 9496

51

94

96

88

96

34

88

96
96

94

96

97

96 97

Note：Hand Tighten Bolts and Nylon Lock Nuts.
Item No. Description Qty Item No. Description Qty

11 Bottom Frame 1 88 Hex Head Bolt M10 ×75 2
34 Seat Pad 1 1 94 Hex Head Bolt M10 ×30 5
51 Seat Pad 2 2 96 Flat Washer φ11×φ20×2 15
82 Hex Head Bolt M10 ×120 4 97 Nylon Lock Nut M10 4



STEP 8

16

39
104

3660

104

39

Item No. Description Qty Item No. Description Qty
36 Pull Sleeve 2 60 Foot Pull Sleeve 1
39 Cup Holder 2 104 Cross head self-tapping screw M6×15 4

Note：Wrench Tighten Screws.



17



18



19



SA024
HI/LOW PULLEY



7

8

9

13

14

15







5

ITEM NO. DESCRIPTION QTY ITEM NO. DESCRIPTION QTY

1 Weight Stack Frame 1 33 Plug 2

2 Adjustable Foot plate 1 34 4.5" Pulley Cover 8

3 Upper Cross Brace 1 35 Weight Rubber Bumper 2

4 Bottom Cross Brace 1 37 Plastic Tube Guide 2

5 Left Support Frame 1 38 Mount Sleeve 2

6 Right Support Frame 1 39 Aluminium Cap 1

7 Inner Shroud 1 40 4.5" Pulley 5

8 Outter Shroud 1 41 Hex Head Bolt M10*125 8

9 Handrail 2 42 Hex Head Bolt M10*95 6

10 Sliding Tube 1 43 Hex Head Bolt M10*55 1

11 Sliding Sleeve 1 44 Hex Head Bolt M10*50 3

12 Double Pulley Bracket 1 45 Hex Head Bolt M10*30 2

13 Shaft For Pulley Bracket 1 46 Hex Head Bolt M8*95 1

14 Pulley Link Bracket 1 47 Socket Head Cap Screw M10*50 5

15 Bushing 2 48 Socket Head Cap Screw M8*50 2

16 Pop Pin Assembly 1 49 Button Head Cap Screw M6*12 2

17 3.5" Pulley 3 50 Flat Philips Screw M5*20 12

18 3.5" Pulley Cover 2 51 Socket Set Screw M8*10 2

19 Bumper 2 52 Socket Set Screw M5*3 4

20 25 Aluminium Grip Ring 1 53 Nylon Lock Nut M10 23

21 Nylon Spacer 1 54 Nylon Lock Nut M8 3

22 Grip 1 55 Nylon Lock Nut M6 2

23 Guide Rod 2 56 Nylon Lock Nut M16 2

24 Strap Handle 1 57 Spring Washer φ10 2

25 Leg Strap 1 58 Flat Washer φ11*φ20*2 38

26 Cable 1 59 Flat Washer φ9*φ16*1.6 2

27 Hex Flange Nut M12 2 60 Weight Plate 15

28 Hook 1 87 Top Plate 1

29 Adjustable Foot 2 88 Selector Pin W/Coil 1

30 Plug RT50 5 90 Lube 1

31 Rubber Foot 4 91 T Bar 1

32 Shroud Bracket 6 92 Grip 2



6

23

38
48

51

42
33

32

7

3

37 39
46

55

19
11

15

44

25

12

24
13

5949

54
16

20
52

22

43
21

10

17
2

18 47

29
56

57

41

6

30
45

9

5
31

1
53

50

4
58

35

60
27

14

8

28

41
58

26

54

58
53

47
40

34

58
53

40
34

53

58
53

34
47

42
58

26

58

58

42
30

27

44
58

58
53

40

53
58

58

58
42

58
53

18

585853

53

58

52

58



7



8



9

STEP 1

11

12

10 1

9

1

1

6 1

1

4

5 1

3

1

1

1

1

ITEM NO.                      DESCRIPTION QTY

Weight Stack Frame

Upper Cross Brace

Bottom Cross Brace 

Left Support Frame

Right Support Frame

Handrail

Sliding Tube 

Sliding Sleeve 

Double Pulley Bracket

142 58

3 3585

53
58

42
58

10
46
59

12
13

11

6

5
58 53

42 58
85 14

45

5758
5358

42
58

4

53
58

53
58

41
58

9

15

54
59

ITEM NO. DESCRIPTION QTY

13 1

14 1

15 2

41 8

42 4

45 2

46 1

53 14

54 1

57 2

58 26

59 1

Shaft For Pulley Bracket

Pulley Link Bracket

Bushing

Hex Head Bolt M10*125

Hex Head Bolt M10*95

Hex Head Bolt M10*30

Hex Head Bolt M8*95

Nylon Lock Nut M10

Nylon Lock Nut M8

Spring Washer φ10

Flat Washer φ11*φ20*2

Flat Washer φ9*φ16*1.6



10

STEP 2

60 15/19/24

54

51

2

38

48 2

2

35

2

23

2

2

ITEM NO.                      DESCRIPTION QTY

 

485138
54

23

35

60

Guide Rod

Weight Rubber Bumper

Mount Sleeve

Socket Head Cap Screw M8*50

Socket Set Screw M8*10

Nylon Lock Nut M8

Weight Plate



11

STEP 3

40

58

853

6

47 5

34

44

4

3

18
8

17

2

3

ITEM NO.                      DESCRIPTION QTY

3.5" Pulley

3.5" Pulley Cover

4.5" Pulley Cover

4.5" Pulley

Hex Head Bolt M10*50

Socket Head Cap Screw M10*50

Nylon Lock Nut M10

Flat Washer φ11*φ20*2

47 34 40 34 53

44
58

53
58

58 44

47 18 17

18 53

17

53
58



12

STEP 4

32

50 12

8

6

7

1

1

ITEM NO.                      DESCRIPTION QTY

8

7

32 50

Flat Philips Screw M5*20

Shroud Bracket

Inner Shroud

Outter Shroud



13



14



15



13

STEP 5

58

93 1

53

16

41

8

8

ITEM NO.                      DESCRIPTION QTY

41

53

53 58

58

41
58

58

93

Hex Head Bolt M10*125

Nylon Lock Nut M10

Flat Washer φ11*φ20*2

flat beam


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23
	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23



